MuZ Vertriebs GmbH

MuZ Vertriebs GmbH
Alte Flehe Stralie 2
08289 Schneeberg

leleien: C3772 / 410590
Fae@azzy 4400008

FE-Mail: info@muz.de

Webseite: www.muz.de

Geschaftsfihrer:
Lutz Grof3, Haike Grof3



ERSATZTEILLISTE
SPARE PARTS LIST

MZ ATV BISON 175
MOTOR UND FAHRGESTELL

MZ ATV BISON 175
ENGINE AND FRAME WORK

Q
=




INHALTSVERZEICHNIS / INDEX
FAHRGESTELL

F-01 RAHMEN / FRAME

F-02 FEDERBEIN VORN / A ARM (FRONT ABSORBER)

F-03 VORDERRADBREMSE / FRONT BRAKE SYSTEM (KNUCKLE)
F-04 HINTERRADFEDERUNG / REAR SUSPENSION

F-05 HINTERACHSE & BREMSSYSTEM / REAR AXLE & BRAKE SYSTEM
F-06 RADER / WHEEL

F-07 UMKEHRGETRIEBE / REVERSE GEAR BOX

F-08 RAHMEN (NEUER OL TANK) / FRAME (NEW OIL TANK)

F-09 AUSPUFF & KUHLGEBLASE / EXHAUST & FAN

F-10 LENKER / HANDLE BAR

F-11 GEPACKTRAGER VORN & HINTEN / FRONT & REAR RACK
F-12 ELEKTRISCHE ANLAGE / MAIN WIRE

F-13 HEBEL RUCKWARTSGANG / REVERSE BAR

F-14 OLKUHLUNG / OIL COOLING SYSTEM

MOTOR

E-01 ZYLINDER, ZYLINDERKOPF / CYLINDER, CYLINDER HEAD
E-02 NOCKENWELLE, VENTILE / CAMSHAFT, VALVE

E-03 KURBELGEHAUSE RECHTS / CRANKCASE, RIGHT

E-04 OLPUMPE / OIL PUMP

E-05 KUPPLUNG / CLUTCH

E-06 KURBELGEHAUSE LINKS, ANLASSER / CRANKCASE L.H., STARTER MOTOR
E-07 KURBELGEHAUSE / CRANKCASE (OIL COOLING)

E-08 KURBELWELLE, KOLBEN / CRANKSHAFT, PISTON

E-09 GETRIEBE / TRANSMISSION

E-10 SCHALTWALZE, SCHALTWELLE / GEARSHIFT DRUM, SPINDLE
E-11 VERGASER / CARBURATOR






ERSATZTEILLISTE
SPARE PARTS LIST

MZ ATV BISON 175
FAHRGESTELL

MZ ATV BISON 175
FRAME WORK







F-01 RAHMEN / FRAME

NR.  TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY
F01-02 FRAME ASSY 1
F01-20 8032202000 Kappe DUST CAP w41*w45 4
F01-49 8033197000 Schraube BOLT M6*1.0*20L 4
F01-54 8032203000 Trittbrett rechts FOOTREST,RIGHT 1
F01-55 8032204000 Trittbrett links FOOTREAT, LEFT 1
F01-60 8032205000 Bremspedal PADDLE, BRAKE 1
FO1-61 8032206000 Rickzugsfeder RETURNING SPRING 1
F01-62 8032207000 FuBschalthebel PADDLE,GEAR SHIFT 1
FO01-65 8033002000 Schraube BOLT M6*1.0*16 12
F01-66 8033229000 Schraube BOLT M12*1.25*22L42F 6
F01-69 8033106000 Nutmutter NUT FLANGE M8*1.25 2
F01-70 8033136000 Scheibe WASHER W6 Y13 12
FO01-71 8033237000 Splint COTTER PIN 2%20 1
F01-72 8032208000 Luftfilter AIR CLEANER 1
F01-73 8033197000 Schraube BOLT M6*1.0*20L 1
FO01-76 8032209000 Luftfiltereinsatz AIR CLEANER TRAP COMP 1
F01-84 8032213000 Stopfen PLUG 5
F01-97 8033218000 Schraube SCREW M8x1.25*90L 3
F01-98 8032220000 Typschild (1 Person) FRAME NO. PLATE (1 PERSON) 1
8032221000 Typschild (2 Personen) FRAME NO. PLATE (2 PERSONS) 1
F01-99 8033243000 Schraube SCREW W3*6.5 2

F01-101 8033208000 Schraube BOLT M8*1.25*20L 12



F-01 RAHMEN / FRAME

NR. TEILNUMMER  BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO.  PART NO. SIZE QTY
F01-103 8032201000 Rahmen FRAME (OIL COOLING) OFF ROAD 1
F01-104 FRAME (OIL COOLDING) ON ROAD 1
F01-105 8033122000 Mutter U-NUT M10*1.25 U-NUT 3
F01-107 8033120000 Plastmutter NUT M8*1.25(NYLON) 2
F01-110 8032230000 Schwingungsdampfer F.SUSPENSION ASSY,ANT-VIBI STANDARD ENGINE 1
F01-111 8032231000 Schlauch, 75 lang TUBE (FOR GENERAL ENGINE) y17*y10.2*L75 1
F01-112 8032232000 Schlauch, 134 lang TUBE (FOR GENERAL ENGINE) y17*y10.2*L134 2
F01-114 8033370000 Schraube, oben SCREW, SUSPENSION (R. UPP M10*1.25*L230 2
F01-115 8033371000 Schraube, unten SCREW. SUSPENSION (R. LOW M10*1.25*L240 1
F01-117 8032233000 Aufnahme SEAT, ANTI-VIBRATION 5
F01-122 8032234000 Plastrolle PLASTIC WHEEL ASSY 2
F01-123 8033372000 Schraube SCREW M8*1.25*55L 2
F01-124 8033120000 Mutter NUT M8*1.25 2



F-02 FEDERBEIN VORN /A ARM (FRONT ABSORBER)

2 o

NR.  TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL

NO. PART NO. SIZE QTY
F02-01 8032225000 Schwingarm oben A ARM,UPPER 2
F02-05 8032226000 Schwingarm unten A ARM,LOWER 2
F02-11 8032227000 Gummibuchse RUBBER BUSH y10*yw23*33*35 8
F02-12 8033225000 Schraube BOLT M10*1.25*60L*44S 8
F02-13 8033121000 Sicherheitsmutter NUT M10*1.25(NYLON) 12
F02-14 8033201000 Schraube BOLT M7*1*20*12S 12
F02-15 8033119000 Sicherheitsmutter NUT M7*1.0(NYLON) 12
F02-16 8032228000 Kugelgelenk BALL JOINT 171419365F(15mm) 4
F02-17 8033212000 Schraube BOLT M8*1.25*32L*20S 4
F02-18 8032229000 Federbein SHOCK ABSORBER 390L*H80 2
F02-19 8033223000 Schraube BOLT M10*1.25*44L*30S 4
F02-20 8033150000 Scheibe WASHER, SPRING w10*w17 2



F-03 VORDERRADBREMSE / FRONT BRAKE SYSTEM (KNUCKLE)

. | g N i
> % > 7N -
06087 T N

~
~£0508.> N @/ P
P - P -
. - - ~. .
P
< ‘ ~

NR.  TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY
F03-03 8033278000 Radialdichtring innen OIL SEAL, INNER w30 w47*7 4
F03-04 8033299000 Rillenkugellager BEARING W20 w4714 4
F03-05 8032235000 Distanzhiilse innen COLLAR, INNER W25.2*p30*28 2
F03-06 8032236000 Distanzhiilse auflen COLLAR, OUTER w25.2*p30*8 2
F03-08 8032237000 Bremstrommel vorn BRAKE DRUM, FRONT 2
F03-09 8033175000 Scheibe WASHER W20.2*w39*4t 2
F03-10 8033185000 Kronenmutter CASTLE M20*1.5 2
F03-11 8033241000 Splint COTTER PIN w3*40 2
F03-12 8032238000 Bremsgegegnhalter vorn links FRONT BRAKE PANEL, LEFT 1
F03-13 8032239000 Bremsgegegnhalter vorn rechts FRONT BRAKE PANEL, RIGHT 1
F03-14 8032240000 PaRhilse DOWEL PIN w514 4
F03-15 8033047000 Schraube BOLT M8*1.25*16L 8
F03-16 8032241000 Nabe SHAFT CONNECTOR 2
F03-17 8032242000 Bremsbackensatz mit Feder BRAKE SHOE SET WITH SPRING 2
F03-18 8032243000 Stutzbolzen PIN, BRAKE 2
F03-19 8032244000 Nocken flir Bremsarm CAM, FRONT BRAKE ARM 2
F03-20 8032245000 Bremsarm vorn links ARM, FRONT BRAKE , L 1
F03-21 8033200000 Schraube BOLT M6*1*34L*12SH 1% 2
F03-22 8033089000 Mutter NUT M6*1.04 ik 2
F03-28 8032246000 Bremstrommel kompl.(3-6,29)  BRAKE DRUM COMP. 2



F-03 VORDERRADBREMSE / FRONT BRAKE SYSTEM (KNUCKLE)

. ‘ W i
NN YRS S @
;\\\ > / \‘ -
N F0B08 7 T P
P
e
~

NR.  TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY
F03-29 8032247000 Bremstrommel vorn (8,16,F06-08) BRAKE DRUM, FRONT 2
F03-30 8032248000 Ruckholfeder Bremsbacke SPRING, BRAKE SHOE 4
F03-32 8032249000 Bremsarm vorn rechts ARM , FRONT BREAK, R 1
F03-33 8032250000 Achsschenkel links LEFT KNUCKLE 1
F03-34 8032251000 Achsschenkel rechts RIGHT KNUCKLE 1
F03-35 8032252000 Verbindungsbolzen TUBE, DOUBLE GUIDE WIRE 2
F03-36 8032253000 Mutter NUT, BRAKE WIRE 4
F03-37 8033357000 Mutter NUT M6x1.0 6
F03-38 8032254000 Bremse vorn links kompl. L. BRAKE DRUM ASSY 1
F03-39 8032255000 Bremse vorn rechts kompl. R. BRAKE DRUM ASSY 1
F03-40 8033142000 Scheibe WASHER w6 Y18*1t 2
F03-41 8032256000 Feder SPRING 80L 2
F03-42 8032257000 Feder SPRING 65L 2
F03-43 8032258000 Schraube SCREW, BRAKE WIRE XS-033J 2



F-04 HINTERRADFEDERUNG / REAR SUSPENSION

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE
F04-01 8032261000 Federbein hinten SHOCK ABSORBER, REAR 360L*H100 1
F04-02 8033230000 Schraube BOLT M12%1.25*56L*41S 1
F04-03 8033123000 Sicherungsmutter NUT M12%1.25(NYLON) 2
F04-04 8033231000 Schraube BOLT M12%1.25*58L*43S 1
F04-06 8032262000 Gummihiilse RUBBER SLEEVE 1
F04-07 8032263000 Hinterradschwinge 8 und 10) SWING ARM(8,10) 1
F04-08 8032268000 Buchse BUSH 2
F04-09 8033261000 O-Ring O-RING w33.5*3 2
F04-10 8032264000 Schmiernippel GREASE VALVE M6*1.0 2
F04-11 8032265000 Distanzhiilse SPACER, SWING ARM W26.5*p20*290L 1
F04-12 8033234000 Schraube BOLT M20*2.5*348L*33S 1
F04-13 8033100000 Sicherungsmutter ??? NUT M20*2.5(U-NUT) 1
F04-15 8033232000 Schraube BOLT M16*1.5*80L 1
F04-16 8033099000 Mutter NUT M16*1.5 1
F04-17 8032266000 Abdeckung PROTECT COVER 1
F04-18 8033206000 Schraube BOLT M8*1.25*16 4% 4
F04-19 8032267000 Kettenfiihrung CHAIN GUIDER 1
F04-21 8033214000 Schraube BOLT M8*1.25*40L*15S 2
F04-22 8032222000 Befestigungsteile REENFORCEMENT GOODS 4
F04-23 8033146000 Scheibe WASHER M8 4



F-05 HINTERACHSE & BREMSSYSTEM / REAR AXLE & BRAKE SYSTEM

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY
F05-02 8032281000 Distanzhilse INNER SPACER 1
F05-03 8033303000 Radialrillenlager BEARING w80*w40*18 2
F05-04 8033130000 Befestigungselement Hinterachse C FASTENER, REAR AXLE w80*2.6 2
F05-05 8033282000 Radialdichtring OIL SEAL w80*w58*12 2
F05-06 8033233000 Schraube BOLT M16*1.5*215*S24 2
F05-07 8033117000 Sicherungsmutter NUT M16*1.57£HU-NUT 2
F05-08 8032271000 Bremssattel hinten BRAKE CALIPER, REAR 1
F05-09 8032272000 Bremsklotzsatz BRAKE PAD 1
F05-10 8033215000 Schraube BOLT M8*1.25*46L*10S 2
F05-13 8032273000 Schraube SCREWS, REAR BREAK M10%1.25 1
F05-17 8032274000 Hinterachse REAR AXLE 1
F05-18 8032275000 Nabe DISC HUB REAR 1
F05-19 8032276000 Bremsscheibe BRAKE DISC w200*yw38*4t 1
F05-20 8033008000 Schraube BOLT M10*1.25*1642F 4
F05-21 8033102000 Mutter NUT M35%1.5*8 2
F05-22 8032277000 Nabe fiir Kettenblatt SPROCKET HOLDER 1
F05-23 8032278000 Kettenblatt SPROCKET 5/8"(520)-38T 1
F05-24 8033219000 Schraube BOLT M10*1.25*18L 6
F05-25 8032279000 Antriebskette DRIVE CHAIN 5/8"(520)-94ffi 1
F05-27 8033149000 Scheibe WASHER 10*15*1.5 8
F05-29 8033179000 Scheibe WASHER 1
F05-30 8033177000 Scheibe WASHER Ww23*w34*2t 2



F-05 HINTERACHSE & BREMSSYSTEM / REAR AXLE & BRAKE SYSTEM

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY
F05-33 8032280000 Gehéuse Hinterachse BEARING SEAT, REAR AXLE 1
F05-35 8033358000 Magnet MAGNET w10*3t 1
F05-36 8032282000 Sensor SENSOR 2000mm 1
F05-37 8033077000 Schraube SCREWS M5*0.8*8 1
F05-39 8032283000 Gehéuse Hinterachse kpl, BEARING SEAT ASSY 1
F05-40 8032284000 Hauptbremszylinder BRAKE CYLINDER 1
F05-41 8032285000 Brremsschlauch OIL TUBE, OIL CUP (LOWER) 2
F05-42 8032286000 Verteiler TRANKS TUBE 1
F05-43 8032287000 Bremsschlauch OIL TUBE, OIL CUP (UPPER) 1
F05-44 8032288000 Vorratsbehélter Bremse hinten =~ BRAKE OIL CUP 1
F05-45 8032289000 Klemme CLINCHER, OIL TUBE 6
F05-46 8032290000 Bremsschlauch vorn OIL TUBE, FRONT BRAKE 1
F05-47 8032291000 Bremsschlauch hinten OIL TUBE, REAR BRAKE 1
F05-48 8031393000 Hohlschraube SCREWS, OIL TUBE M10%1.0*19 3
F05-49 8032292000 Druckbolzen 1
F05-50 8032293000 Gelenk U-CLINCHER 1
F05-51 8032301000 Mutter NUT 1
F05-52 8032302000 Stift, Bremszylinder PIN, BRAKE PUMP 2
F05-53 8033211000 Schraube SCREWS, BRAKE PUMP M8*1.25 *28L 2
F05-55 8033105000 Mutter NUT M8*1.25 U-NUT 2
F05-56 8032294000 Halter, Vorratsbehalter SUPPORTER, OIL CUP 1
F05-57 8031391000 Bremszylinder vorn FRONT BRKAE PUMP ASSY 1
F05-58 8031399000 Verbindung 1



F-05 HINTERACHSE & BREMSSYSTEM / REAR AXLE & BRAKE SYSTEM

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL

NO. PART NO. SIZE QTY
F05-60 8033343000 Schraube SCREWS, F. BRAKE PUMP M10%1.25*35 2
F05-62 8033122000 Mutter U-NUT M10%1.25 U-NUT 2
F05-65 8032295000 Feder SPRING 2
F05-66 8032296000 Befestigungsplatte FIXED PLATE 1
F05-67 8032297000 Bremsleitung unten BRAKE WIRE (LOWER) 2
F05-68 8032298000 Halter, Bremszylinder vorn F. FIXED SEAT, BRAKE PUMP 1
F05-69 8032299000 Halter, Hauptbremszylinder FIXED SEAT, BRAKE PUMP 1
F05-70 8033236000 Stift PIN $2*20 1
F05-71 8032300000 Hauptbremszylinder kpl. BRAKE PUMP COMPL. 1
F05-72 8033208000 Schraube SCREWS M8X1.25*20L 2
F05-73 8032303000 Feder SPRING, BRAKE 1
F05-74 8032366000 Bremslichtschalter LIGHTS SWITCH, R. GEAR #RE620mm 1
F05-75 8033373000 Scheibe WASHER $10* § 22*1.6t 2



F-06 RADER / WHEEL

NR. TEILNUMMER  BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY
F06-01 8032305000 Nabe mit Schrauben SHAFT CONNECTOR W/BOLTS 4
F06-03 8033185000 Kronenmutter CASTLE NUT M20*1.5 4
F06-04 8033241000 Splint COTTER PIN w3*40 4
F06-05 8032306000 Kappe fir Radmutter RUBBER CAP 4
F06-06 8032310000 Felge vorn, grau WHEEL RIM, FRONT (GRAYLY) 10"*5.5" 2
(FO6-06) 8032311000 Felge vorn, silber WHEEL RIM, FRONT (SILVER) 10"*5.5" 2
F06-07 8032312000 Felge hinten, grau WHEEL RIM, REAR (GRAYLY) 10"™8" 2
(FO6-07) 8032313000 Felge vorn, silber WHEEL RIM, REAR (SLIVER)  10"™8" 2
F06-09 8033186000 Mutter NUT M10*1.25 16
F06-10 8033114000 Mutter NUT M10*1.25 16
F06-11 8033150000 Scheibe WASHER w10 w17 16
F06-16 8032315000 Ventil VALVE, TIRE TR-412 4
F06-29 8032316000 Vorderradreifen MAXXIA TIRE, FRONT 23"7"-10 2
(FO06-29) 8032317000 Vorderradreifen KENDA TIRE, FRONT 22"8"-10 2
F06-30 8032318000 Hinterradreifen MAXXIS TIRE, REAR 22"10"-10 2
(FO06-30) 8032319000 Hinterradreifen KENDA TIRE, REAR 22"11"-10 2
F06-31 8032320000 Vorderrad links TIRE COMP.LEFT FRONT 1
F06-32 8032321000 Hinterrad links TIRE COMP.LEFT REAR 1
F06-33 8032322000 Vorderrad rechts TIRE COMP.RIGHT FRONT 1
F06-34 8032323000 Hinterrad rechts TIRE COMP.RIGHT REAR 1



F-07 UMKEHRGETRIEBE / REVERSE GEAR BOX

1(2~34)—

ATTENTION
Lubricate the chain beforen
operate the vehicle

ATTENZIONE
84 Lubrificare la catena primaria
prirna di ogni utilizzo

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY

FO7-01 8032331000  Umkehrgetriebe komplett REVERSE GEAR BOX ASSY 1
FO7-02 8033295000  Radialkugellager BEARING W20*p47+14 2
FO7-03 8032332000  Antriebswelle SHAFT ASSY,POWER INPUT 1
FO7-04 8032333000  Zahnrad GEAR 28T*M1.75 2
FO7-05 8033126000  Sprengring C-CLIP ¥20 4
FO7-06 8032334000  Zahnrad GEAR 1
F07-07 8033171000  Scheibe WASHER W20 y27*1 1

F07-08 8033163000  Scheibe WASHER W15 y25*1 6
FO7-09 8033300000  Radialrillenlager BEARING W25* Y5215 1
FO7-10 8032335000  Abtriebswelle OUTPUT SHAFT 1
FO7-11 8033272000  Radialdichtring OIL SEAL W20*y34*7 2
FO7-12 8033306000  Distanzhiilse SPACER W15* 2122 1
FO7-13 8033287000  Radialrillenlager BEARING W15*Y35+11 4
FO7-14 8032336000  Welle Riickwartsgang REVERSE SHAFT 1
FO7-15 8032337000  Zahnrad Riickwértsgang REVERSE GEAR 1
FO7-16 8032338000  Zahnrad GEAR 1
FO7-17 8032339000  Zahnrad PINION 1
FO7-18 8032340000  Schaltwalze SHIFT DRUM 1
FO7-19 8032341000  Schaltgabel SHIFT FORK 1
FO7-21 8033305000  Distanzhiilse SPACER W15 2112 1
FO7-22 8033266000  Radialdichtring OIL SEAL W14*y24*6 1
F07-23 8033267000  Olstandsanzeige OIL LEVEL INDICATOR Y25.2*7.2 1
FO7-24 8032368000  Getriebegehause links LEFT CASE, GEAR BOX 1
FO7-25 8032342000  Dichtung Getriebegehause GASKET, GEAR BOX 1



F-07 UMKEHRGETRIEBE / REVERSE GEAR BOX

1(2~34)-]

ATTENTION ATTENZIONE
Lubricate the chain beforen | 84 Lubrificare la catena primaria 85
operate the vehicle prima di ogni utilizzo
NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY
FO7-26 8032369000 Getriebegehause rechts RIGHT CASE, GEAR BOX 1
FO7-27 8033041000 Schraube BOLT M6*1.0*55L 6
FO07-28 8032094000 PaRhilse DOWEL PIN p10*14 2
F07-29 8033042000 Schraube BOLT M6*1.0*62L 2
F07-30 8033155000 Scheibe WASHER w12.5%1.0 2
F07-31 8033052000 Schraube BOLT M12*1.5 2
FO07-32 8032343000 Stutzen JOINT w5 1
F07-33 8032344000 Entliftungsschlauch Getriebe BREATH TUBE, GEAR BOX y5*w8.5*300L 1
F07-34 8032345000 Buchse BUSHING BH-2949 4
F07-36 8032346000 Antriebsritzel SPROCKET, POWER INPUT 428H-20T 1
FO07-37 8032347000 Abtriebsritzel SPROCKET, POWER OUTPUT 520H-15T 1
FO07-38 8032348000 Halteblech Ritzel FIXING PLATE, SPROCKET 3
F07-39 8033191000 Schraube BOLT M6*1.0*10L 6
FO7-40 8032349000 Platte PLATE, REVERSE GEAR 1
FO07-43 8032350000 Deckel Getriebegehduse SIDE COVER, GEAR BOX 1
FO07-44 8033290000 Radialrillenlager BEARING y15*w32*9 1
FO07-46 8032351000 PaRhilse DOWEL PIN y8*14 2
FO7-47 8033035000 Schraube BOLT M6*1.0*35L*15S 2
F07-49 8032352000 Antriebskette CHAIN 34%i1/2"(#428) 1
FO7-50 8033213000 Schraube BOLT M8*1.25*36L*15S 2
FO07-51 8033120000 Sicherungsmutter NUT M8*1.25(NYLON) 2



F-07 UMKEHRGETRIEBE / REVERSE GEAR BOX

1(2~34)-]

ATTENTION

Lubricate the chain beforen 84
operate the vehicle

ATTENZIONE

Lubrificare la catena primaria
prima di ogni utilizzo

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL

NO. PART NO. SIZE QTY
F07-52 8033227000 Schraube BOLT M10*1.25*140L*15S 2
F07-53 8033121000 Sicherungsmutter NUT M10*1.25(NYLON) 2
F07-54 8032353000 Feder Ruckwartsgang SPRING, REVERSE GEAR 1
F07-60 8032356000 Bremslichtschalter SWITCH, BRAKE LIGHT 1
F07-62 8032357000 Zwischenwelle komplett IDLE SHAFT ASSY 1
F07-63 8032358000 Welle Riickwértsgang kpl. REVERSE SHAFT ASSY 1
F07-64 8032359000 Ab- und Antriebswelle kpl. INPUT & OUTPUT SHAFT ASSY 1
F07-65 8032360000 Halter BRACKET 1
F07-66 8032361000 Feder fir Bremslichtschalter SPRING, BRAKE SWITCH 1
F07-73 8032362000 Getriebegehéuse links kpl. LEFT CASE, GEAR BOX, ASSY 1
FO7-74 8032363000 Getriebegehause rechts kpl. RIGHT CASE, GEAR BOX, ASSY 1
FO7-75 8033031000 Flanschschraube BOLT, FLANGE M6*1.0*28L 2
FO7-77 8032364000 Deckel Getriebegehause kpl. SIDE COVER, GEAR BOX 1
FO7-78 8032365000 Feder SPRING,REVERSE LIGHT 1
FO07-79 8032366000 Rickfahrlichtschalter SWITCH, REVERSE LIGHT #RE620mm 1
F07-80 8032143000 Antriebsritzel (14T) SPROCKET,DRIVE(14T) 428-14T 1
F07-81 8031335000 Hebel SWING ARM 1

FO7-82 8033006000 Schraube SCREW M5*L25 1
F07-83 8031010000 VerschluRstopfen flr Deckel STOPPER FOR COVER 3
F07-84 Warnschild (englisch) WARNING LABEL, CHAIN (ENGLISH) 1
F07-85 Warnschild (italienisch) WARNING LABEL, CHAIN (ITALIAN) 1
F07-86 8032373000 Abstandshiilse INNDER SPACE w12*w14*15L 1



F-08 RAHMEN (NEUER OL TANK) / FRAME (NEW OIL TANK)

Imprager ATV use can result in SEVERE
INJURY or DEATH

OVE®

£ ato:

* without proper waining of Instruction.

* it speeds too fast for your sklls or
the conciions.

* on publc rads-a colision can ocour
with another vehicle.

* with & passengorpassngers affect baknce
andd steonng and NCrense fisk
of losing control

ALWAYS

* use proper riding tochnigus 1o avoid

wehicke overtums on NS and fough terain
and i tume: N
+ BVOk) paved BUrTBCes-DaVEment may \
' soncusly affect handing and control R
- LOCATE AND READ OWNER'S MANUIAL
FOLLOW ALL INSTRUCTIONS AND WARNINGS.

75,7

W Togn preers crvassanor s s fuissts
v e cn il o comre I sl e
[y

8 Tratapor e jascsger ezmds

' Togeurs perer
bomokopd, e toemd

O T S——
irpn o i

e g kamie

B Togours w1 e g i oo

b 0 1 bt o 1 2

(-lolses )

U= =mOm

L e i e Aot e g
i i e i vt o

L ot i et i W 0 U e
e

W g de o ot Ferey e o Pt
vepa

W Prrser o crei b e w S

P e o e | R7 R1

i,
Lo by dy bt e i dein
acprra

77

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG
NO. PART NO. SIZE

ANZAHL
QTY

F08-01 8032375D90 Kotfliigel vorn (griin) FENDER, FRONT(GREEN) GREEN



F-08 RAHMEN (NEUER OL TANK) / FRAME (NEW OIL TANK)

& T govivs rosamssncs 53 masca] Jurlmaton
e St 7 b o e bl Sl b
e i

& Trammper e s et

& T perie o dgagemest wppespnd g
Pt it Bl

8 o ol cu i s Frmmpre S,
A e

8 Tosoun sdapie w v s oo & oo,

8 Lo o ot sy s v e g
o e quacons i maviadiemmt crhre

® Exigmam de o - ur i i s i vt
e

® Presss. i carscuiratagan 4 jremtan = e
s e unnaan

W Prach s simestar | i g e
-

W e warchany s sitide e v e naton
g

Improper ATV use can mesult in SEVERE
INJURY or DEATH

NEVER operato:

* Withou! DIOper Waining of Instruction.

* it speeds too fast for your sklls or
the conciions.

* on publc rads-a colision can ocour
with another vehicle.

* with & passengarpassengers affect bakwnce
andd steonng and NCrense fisk

of losing control
ALWAYS
use proper tochniguos 10 avokd
wehicle avertuma on hils and rough Tain
el in tums
* avold paved surlaces-pavement may \
sonoualy aflect handing and control

LOCATE AND READ OWNER'S MANUIAL
FOLLOW ALL INSTRUCTIONS AND WARNINGS.

30kg (B61bs) NEVER si hore

et 0 2 b o 0 2
R i[w
it =21 o
A /
(=1 E1 T= L]

Y K1

NR. TEILNUMMER BEZEICHNUNG

NO. PART NO.

DESCRIPTION

ABMESSUNG
SIZE

77

ANZAHL
QTY

F08-02 8033206000

F08-03 8032376D90

Kotflligel hinten ( griin)

BOLT
FENDER,REAR(GREEN) GREEN

M8*1.25*16L



F-08 RAHMEN (NEUER OL TANK) / FRAME (NEW OIL TANK)

0 o o o e o Femprne ke, B
i oy e S

0 Togoon sdier s v sz oo crodaton

Impraper ATV use
INJURY or DEATH

LES

757 | e

= Without Droper Waiing or instruction.

» i sp00ds too fast for your skills or
the conditions.

+ on pubkc roads-a colision can oco
with another vehicle.

* with & passengarpassengers affect bakwnce
and steenng and Ncraase risk
of losing control

ALWAYS

* use proper riding tochnigus 1o avoid
wehicls overtums on hils and rough terain
and in tums

+ avoid paved surlaces-pavement may \
sonously affect handing and control R

LOCATE AND FEAD OWMNEFTS MANLIAL
FOLLOW ALL INSTRUCTIONS AND WARNINGS.

can result in SEVERE

H <
{‘]o 0wk m'&
|

OHE==2x0om

77

-

=Ty Q7RI
NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE Qry
F08-03 8032376..  Kotfligel hinten (ight green)  FENDER, REAR (LIGHT GREEN) 50240-P5 1
FOB-06 8032377000  Trittbrett left FOOTREST COVER, LEFT 1
F08-07 8032378000  Trittbrett rechts FOOTREST COVER, RIGHT 1
F08-08 8033085000  Mutter NUT M4*0.7 12
F08-09 8033057000  Schraube BOLT M4*0.7*12L 12



F-08 RAHMEN (NEUER OL TANK) / FRAME (NEW OIL TANK)

Impraper ATV use
INJURY or DEATH

LES

757 |

= Without Droper Waiing or instruction.

» i sp00ds too fast for your skills or
the conditions.

+ on pubkc roads-a colision can oco
with another vehicle.

* with & passengarpassengers affect bakwnce
and steenng and Ncraase risk
of losing control

ALWAYS

* use proper riding tochnigus 1o avoid
wehicls overtums on hils and rough terain
and in tums

+ avoid paved surlaces-pavement may \
sonously affect handing and control R

LOCATE AND FEAD OWMNEFTS MANLIAL
FOLLOW ALL INSTRUCTIONS AND WARNINGS.

can result in SEVERE

0 o o o e o Femprne ke, B
i oy e S

0 Togoon sdier s v sz oo crodaton

H <
{‘]o 0wk m'&
|

Ume==mon

77

- E—

=Ty | Q7 RT
NR. TEILNUMMER ~BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE Qry
F08-10 8033135000  Scheibe WASHER WA 12 24
FO8-11 8032379000  Abdeckung Frontkotfliigel COVER,FRONT FENDER 1
F08-12 8032380000  Clipsmutter CLIP NUT 4
F08-13 8033060000  Schraube SCREW M4*25L 4
FO8-14 8033061000  Schraube SCREW M4*31L 2

F08-15 8032381000 Frontverkleidung FRONT COVER 1



F-08 RAHMEN (NEUER OL TANK) / FRAME (NEW OIL TANK)

Improger ATV use can msult in SEVERE
MIURY ar DEATH.

oo

75,7

VER oparate

» withou! proper training of instruction.

+ it speeds oo fast for your skills or
the conditions.
o public mads-a colson can oo
with anohor v

 with & passenger-passangoers affect bakwnce

* LSO proper fiding technigues o avoid
wahicks overtums on hils and rough termain
and i tuma N
+ Vo paved sufaces pavement may \
soncusly affect handing and control R
LOCATE AND READ OWNERS MANUIAL
FOLLOW ALL INSTRUCTIONS AND WARFINGS.

B Toncrus v sovismesis 2 Bt S0
T At cr b o oy o el
o e
& Trmmer o cemagr ror R = F
E 5 0
@ Togoun parter o= dgageme pperd ks v R
b, s, Lo 5 4 W
T
PRS- R 3 A
® Togoan sotr @ rase o omte o oo, S 2 R
E D
0 L s il e P o
[ -
—
L o o e s e 1 e | 17
rams —
O Eungoivins de il o Pl i St 0 13 Pt 1
g

B Prrsee. o carnalag des it TR

Y K1

E—
@ o sarvtans s sétane et v som e
e

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY

F08-16 kein Ersatzteil NO SPARE PART

F08-17 8031507000 Rucklicht TAIL LIGHT

F08-18 8031509000 Glihlampe BULB 12V/I21/5W
F08-19 8032383000 Clipsmutter CLIP NUT

F08-20 8033066000 Schraube SCREW M5*16L(*F)
F08-22 8033313000 Aufkleber WARNING LABEL 1

-

© N -



F-08 RAHMEN (NEUER OL TANK) / FRAME (NEW OIL TANK)

Improper ATV use can mesult in SEVERE
INJURY or DEATH

2ee®

NEVER operata:
thout

- i waining or instruction

» i sp00ds too fast for your skills or
the conditions.

+ on pubkc roads-a colision can oco
with another vehicle.

* with & passengarpassengers affect bakwnce
and steenng and Ncraase risk
of losing control

ALWAYS

* use proper riding tochnigus 1o avoid
wehicls overtums on hils and rough terain
and in tums

+ avoid paved surlaces-pavement may \
sonously affect handing and control R

LOCATE AND FEAD OWMNEFTS MANLIAL
FOLLOW ALL INSTRUCTIONS AND WARNINGS.

@ T crrslie rovamaers d Bibr! SiLlsiton
I p———
Iy e

W Tramager de cumager ot

0 T g o A prrd ks
b g

0 05 s e 3 el [ sk &
e b

W Tougoars iapler 5 e ik it (5 st

W L i of b oy el et e s
i e i, . vt b

H <
{‘]o 0wk m'&
|

OHE==2x0om

e e e ~— 77
Do b e o
= | Q7RI
NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY
F08-23 8032384000 Gummibuchse RUBBER BUSHING 1
F08-24 8032385000 Hilse METAL SLEEVE 1
F08-25 8033034000 Schraube BOLT M6*1.0*32L 1
F08-28 8032386000 Tankdeckel CAP,FUEL TANK 1
F08-29 8032387000 Entliftungsschlauch Tankdeckel BREATH TUBE, GAS CAP W5*w9*300L 1

F08-30 8032501000 Kraftstoffhahn FUEL COCK, mechanical 1



F-08 RAHMEN (NEUER OL TANK) / FRAME (NEW OIL TANK)

@ T crrslie rovamaers d Bibr! SiLlsiton
I p———
Iy e

W Tramager de cumager ot

@ Togon gane o Agapemen KON kasge
b g

0 05 s e 3 el [ sk &
e b

W Tougoars iapler 5 e ik it (5 st

W L i of b comin® iy itacude dervest e s
i e i, . vt b

INJURY

NEV!

the c

and

Impraps

* without
+ at speods
ongh

openmte:

* on publc rads-a colision can ocour
with another vehicle.
* with & passengarpassengers affect bakwnce
andd steonng and NCrense fisk
of losing control
ALWAYS
* use proper riding tochnigus 1o avoid
wehicls overtums on hils and rough terain N

"1

+ avod annsﬂ SUFTRCRE-DAVOMnt May \
sonously affect handing and control R
LOCATE AND FEAD OWMNEFTS MANLIAL
FOLLOW ALL INSTRUCTIONS AND WARNINGS.

p ATV use c
or DEATH,
E " .E i —4.; =

Ve

waring o nstruction.
100 fast for your sklls or
iond.

an result in SEVERE

b 0 bt 2 1

{EFa:abmﬁ

Al et —
B
t""’_f."::hfw - Q) Rl
NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE Qry
F08-31 8033007000  Schraube BOLT M6*1.0*10L 1
F08-32 8032389000  Kraftstoffschlauch FUEL TUBE W6"p10.5°240L 1
8032390000  Kraftstoffschlauch FUEL TUBE W6"910.5°200L 1
F08-33 8031433000  Kraftstoffschiauch mit Filter ~ FUEL TUBE W/FILTER W5"910*200L 1
F08-34 8032391000  Sitzbank SEAT ASSY 1
F08-39 8032392000  Werkzeugsatz TOOL PACK NOT IN DRAWING 1



F-08 RAHMEN (NEUER OL TANK) / FRAME (NEW OIL TANK)

e

s

g

L

e

0 N sl o el woce [ £
A e e

® Lo o b o
i o pracons b e carburies
® L cemron g nw pee o e e

T —
" o+

o Il ] i

W Trassgr e pumager et

& Tazam gore o= dgugewer g ks
beemwarat. g3t ot

& T sdapir 15 v st 00 rosbere

1 Exigenae de condan ) 1T 3 s i ot

B Prrscus. & cacuiratigen: & jredmangan =
s fubimaters

W Prak B st s o

W Lo by s wétinde ot v o inaten

NR.
NO.

Impraper ATV use
INJURY or DEATH

/ ato:
= wilhout Proper waining of instruction.
» i sp00ds too fast for your skills or

the condtions.
« On pubkc roads-a

with another vehicle.

* with a passenger-

andd steonng and NCrense fisk

of loging control
ALWAYS

* use proper ridng
vehicle ovorums
and in ums.

* avok] pIVed SUTBCES-DAVERent May

can result In SEVERE

coligion can ocor

PASSONOOE affect bakance

POChEQUES 10 SOl
o0 Nils and rough terain

soncusly affect handing and control \ R

LOCATE AMD PEAD OWMNEFTS MANLIAL
FOLLOW ALL INSTRUCTIONS AND WARNINGS.

b 0 1 bt o 1 2

{]owabmﬂ
\

U= =mOm

77

TEILNUMMER BEZEICHNUNG

PART NO.

DESCRIPTION

ABMESSUNG
SIZE

ANZAHL
QTY

F08-45
F08-51
F08-53
F08-58
F08-62
F08-63

8032393000
8032395000
8032396000
8032397000
8032398000
8033090000

Hitzeschutz

Schraube

Kraftstofftank

Glihlampe, Scheinwerfer
Haltegriff

Mutter

HEAT PROTECTER
BOLT

FUEL TANK

BULB, HEAD LIGHT
CLASP, SEAT

NUT

M6*1.0



F-08 RAHMEN (NEUER OL TANK) / FRAME (NEW OIL TANK)

Imprager ATV use can result in SEVERE
INJURY or DEATH

/ atn

= wilhout Proper waining of instruction.

» i sp00ds too fast for your skills or
the conditions.

+ on pubkc roads-a colision can oco
with another vehicle.

* with & passengarpassengers affect bakwnce
and steenng and Ncraase risk
of losing control

ALWAYS

* use proper riding tochnigus 1o avoid
wvehicle overtiums on hils and rough lerain
and in tums

+ avoid paved surlaces-pavement may \
sonously affect handing and control R

LOCATE AND FEAD OWMNEFTS MANLIAL
FOLLOW ALL INSTRUCTIONS AND WARNINGS.

T —
e o chari = o i el v

W Trassgr e pumager et

& Tazam gore o= dgugewer g ks
beemwarat. g3t ot

0 N sl o el woce [ £
A e e

& T sdapir 15 v st 00 rosbere

b 0 1 bt o 1 2

{]owabmﬂ
\

U= =mOm

W Limotnr ol ot
i o i o ravics et crtres

W L sellorcn jur e perscnn e moes e 4 e
s

1 Exigenae de condan ) 1T 3 s i ot
g

@ Pressn & ot & e
P s Aupimater

W Prak B st s o
L

W e kg s sétince pens v e naten
g

77

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY

F08-64 8032399000 Platte PLATE, SEAT HOOK

F08-65 8033066000 Schraube SCREW M4*16 B
F08-66 8032400000 Sensor SENSOR

F08-67 8032401000 Frontverkleidung FRONT COVER

F08-68 8032515D90 Kotflligel vorn (griin) FENDER, FRONT(GREEN) GREEN
F08-68 Kotflligel vorn (??7?7?) FENDER, FRONT(TAN) TAN

~ 0N

L G U U



F-08 RAHMEN (NEUER OL TANK) / FRAME (NEW OIL TANK)

Imprager ATV use can result in SEVERE
INJURY or DEATH

/ atn

= wilhout Proper waining of instruction.

» i sp00ds too fast for your skills or
the conditions.

+ on pubkc roads-a colision can oco
with another vehicle.

* with & passengarpassengers affect bakwnce
and steenng and Ncraase risk
of losing control

ALWAYS

* use proper riding tochnigus 1o avoid
wvehicle overtiums on hils and rough lerain
and in tums

+ avoid paved surlaces-pavement may \
sonously affect handing and control R

LOCATE AND FEAD OWMNEFTS MANLIAL
FOLLOW ALL INSTRUCTIONS AND WARNINGS.

T —
e o chari = o i el v

W Trassgr e pumager et

& Tazam gore o= dgugewer g ks
beemwarat. g3t ot

0 N sl o el woce [ £
B

& T sdapir 15 v st 00 rosbere

A I < 1

{]owabmﬂ
\

U= =mOm

W Limotnr ol ot
i o i o ravics et crtres

W L sellorcn jur e perscnn e moes e 4 e
s

1 Exigenae de condan ) 1T 3 s i ot
g

@ Pressn & ot & e
s fubimaters

W Prak B st s o
Fetimtrn

W Lo marchangs s witance et s o et
g

77

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY

F08-68 Kotfliigel vorn (rot) FENDER, FRONT(RED) RED
F08-68 Kotflligel vorn (schwarz) FENDER, FRONT(BLACK) BLACK
F08-68 Kotfliigel vorn (gelb) FENDER, FRONT(YELLOW)  YELLOW
F08-73 73.5*98*0t
F08-75 175" Aufkleber gelb "175" STICKER, YELLOW

F08-76 "Motortek" Aufkleber gelb "MOTORTEK" STICKER, YELLOW

N N = & a4



F-08 RAHMEN (NEUER OL TANK) / FRAME (NEW OIL TANK)

Imprager ATV use can result in SEVERE
INJURY or DEATH

/ atn

= wilhout Proper waining of instruction.

» i sp00ds too fast for your skills or
the conditions.

+ on pubkc roads-a colision can oco
with another vehicle.

* with & passengarpassengers affect bakwnce
and steenng and Ncraase risk
of losing control

ALWAYS

* use proper riding tochnigus 1o avoid
wvehicle overtiums on hils and rough lerain
and in tums

+ avoid paved surlaces-pavement may \
sonously affect handing and control R

LOCATE AND FEAD OWMNEFTS MANLIAL
FOLLOW ALL INSTRUCTIONS AND WARNINGS.

T —
e o chari = o i el v

W Trassgr e pumager et

& Tazam gore o= dgugewer g ks
beemwarat. g3t ot

0 N sl o el woce [ £
A e e

& T sdapir 15 v st 00 rosbere

b 0 1 bt o 1 2

{]owabmﬂ
\

U= =mOm

@ Lo ot e comtac dy
o o qpiracons. i Fevidiemynt crburer

&t s o ~— 7~
© o s s
NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY
"Motortek" Aufkleber rot "MOTORTEK" STICKER, RED 2
F08-77 Aufkleber Schaltung "MANUAL GEAR" WARNING STICKER 1
F08-78 Aufkleber NO PASSENGER STICKER 1
"175" Aufgleber rot "175"STICKER, RED 2
F08-79 Aufkleber CONTROL INSTRUCTION STICKER 1
F08-80 Aufkleber STOPING PROCESS STICKER 1



F-08 RAHMEN (NEUER OL TANK) / FRAME (NEW OIL TANK)

Imprager ATV use can result in SEVERE
INJURY or DEATH

/ to:
* withous proper waining of struction
« &t 5pa0ds 190 finst for your skils or
e concitions.
« on publc rads-a colision can ooour
with ancther velicie
* with & paSSENGr HASSONGErS aflect balance
and stoanng and increas risk
of osing eontrol
ALWAYS:
+ e propor riding techniques 10 avoid
wehicle overiuma on hils and rough termain
and i tume: N
+ avoid paved SUITBCEs-paverenl may \
soncusly affect handing and control R
LOCATE AMD FEAD OWNEFTS MAMLIAL
FOLLOW ALL INSTRUCTIONS AND WARNINGS.

1 Togans gurve o deapemens appooprs ks
beemwarat. g3t ot

0 N sl o el woce [ £
B

& T sdapir 15 v st 00 rosbere

A I < 1

{E|owo:bm®
\

U= =mOm

W Limotnr ol ot
i o i o ravics et crtres

W L sellorcn jur e perscnn e moes e 4 e
s

1 Exigenae de condan ) 1T 3 s i ot
g

@ Pressn & ot & e
i fubimater

W Prak B st s o
Fetimtrn

W Lo marchangs s witance et s o et
g

77

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY

F08-81 Aufkleber 45kg Beschrankung " 45kg" LIMIT STICKER

F08-82 Aufkleber 30kg Beschrankung  "30kg" LIMIT STICKER

F08-83 Aufkleber "TOW WARNING" STICKER

F08-84 Aufkleber "CE" "CE" STICKER

F08-85 Aufkleber Reifenluftdruck "TIRE STRESS" STICKER

F08-86 Aufkleber "LIMITED AGE 16" STICKER

F08-87 Warnschild "GENERAL AFFIRS" WARNING STICKER

G U U U Ul U



F-09 AUSPUFF & KUHLGEBLASE / EXHAUST & FAN

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY
F09-01 8032411000  Abdeckung Auspuffrohr PROTECTER,EXHAUST PIPE 2
F09-02 8033192000  Schraube BOLT M6*1.0%12 4
F09-03 8033212000  Schraube BOLT M8*1.25*32 2
F09-05 8032412000  Kiihigeblase, 9" COOLING FAN 9" 1
8032516000  Kiihigeblase, 6" 1
F09-06 8033010000  Schraube BOLT M6*1.0*20 4
8033373000  Schraube Méx1,0, 10lg 4
F09-18 8033141000  Scheibe WASHER w6*10 8
F09-19 8033136000  Scheibe WASHER W6 p13*1t 4
F09-21 8033199000  Schraube BOLT M6*1.0*25L 4
F09-24 8032415000  Hitzeschutz ANTI HOT MATERIAL 2
F09-30 8031456000  Dichtring GASKET 2
F09-35 8033143000 Federscheibe SPRING WASHER 7*13*1t 4
F09-40 8032416000  Auspuff links MUFFLER, LEFT 1
F09-41 8032417000  Auspuff rechts MUFFLER, RIGHT 1
F09-42 8032418000  Schalldampfer links REAR MUFFLER LEFT 1
F09-43 8032419000  Schalldampfer rechts REAR MUFFLER RIGHT 1
F09-44 8032420000  Auspuffkrimmer rechts FRONT MUFFLER, RIGHT 1
F09-45 8032421000  Auspuffkrimmer links FRONT MUFFLER, LEFT 1
F09-46 8032422000  Dichtung GASKET, EXHAUST w31.8*y25.2*28L 2
FO09-47 8033110000  Mutter NUT M7*1.0 4
F09-48 8033214000  Schraube BOLT M8*1.25*40 2
F09-50 8032423000  Schelle SELVAGEE 2
F09-51 8033145000  Scheibe SPRING WASHER M8 4



F-10 LENKER / HANDLE BAR

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY

F10-02 8032431000 Lenkerhalter unten CLAMP, HANDLE BAR 4
F10-03 8033217000 Schraube BOLT M8*1.25*50L*24S 4
F10-05 8032432000 Lagerbuchse PU BUSH SLEEVE,STEERING SHAFT 1
F10-06 8032433000 Schelle fiir Lagerbuchse HOLDER,STEERING SHAFT 2
F10-07 8032434000 Halter fir Bremsseilzug HOLDING PLATE STEERING 1
F10-08 8032435000  Abstandshalter SPACER 1
F10-09 8032430000 Lenker HANDLE BAR 1
F10-10 8031491000  Tachometer SPEEDMETER 1
F10-11 8033293000 Lenkungslager BEARING W17 w40*12 1
F10-13 8033375000 Sicherungsmutter U-NUT M16*1.5(U-NUT) 1
F10-14 8033240000  Splint PIN 3%30 1
F10-15 8032436000 Spurstange komplett TIE-ROD ASSY £308mm 2
F10-16 8031497000 Spurstange TIE-ROD 2
F10-17 kein Ersatztei NO SPARE PART

F10-18 8033182000 Mutter NUT M10*1.25%7Y 4
F10-19 8033238000 Splint PIN 3*20 4
F10-20 8033106000 Kronenmutter FRANGE NUT M8*1.257% 2
F10-32 8032437000 Kupplungshebel komplett LEVER, CLUTCH, COMPLETE 1MH-L 1

F10-33 8032438000
F10-34 8032439000
F10-35 8032440000

Kupplungsseilzug

Seilzug Bremse oben

Bremshebel vorn komplett

CABLE, CLUTCH
LEVER, FRONT BRAKE, COMPLETE
CABLE, BRAKE UPPER, COMPLETE



F-10 LENKER / HANDLE BAR

5 4
N \’ig’ (@===:0)

69

~
36\ \69
\36
NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY
F10-36 8032441000 Seilzug Bremse unten CABLE, BRAKE LOWER 2
F10-37 8032442000  Gashebel komplett LEVER ASSY, THROTTLE 1
F10-38 8032443000  Gasseilzug CABLE, THROTTLE 1
8032518000  Gasseilzug, GETEILT CABLE, THROTTLE, departed 1
F10-39 8032444000 Kontrolleuchtentrager COVER, HANDLE BAR 1
F10-40 8032445000 Kontrollampe Leergang LAMP, NUTRAL 1
F10-41 8032446000 Kontrollampe Rickwartsgang ~ LAMP, REVERSE 1
F10-42 8032447000 Seilzug Startvergaser CABLE ASSY, CHOKE 1
8032519000 Seilzug Startvergaser, neu CABLE ASSY, CHOKE, NEW 1
F10-44 8031472000 Hauptschalter MAIN SWITCH 1
F10-45 8033129000 Sprengring ?? C-RING 1
F10-46 8032448000  Kupplungshebel LEVER, CLUTCH AMH-L 1
F10-47 8032449000  Bremshebel vorn LEVER, FRONT BRAKE 1
F10-48 8033169000  Scheibe WASHER W16.5* w274t 1
F10-49 5032450000 Halter fiir Kontrolleuchtentrager BRACKET, HANDLE COVER BAR 1
F10-50 8033204000  Schraube BOLT M8*1.25*12L 2
F10-51 8033063000  Schraube BOLT M5*0.8*12L 1
F10-52 8031484000  Bremslichtschalter rechts BRAKE LIGHT SWITCH,RIGHT 1
F10-53 8032451000  Schalter, LINKS PROTECT SWITCH, LEFT 1
F10-44a 9014367655 Linsenflanschkopfschraube BUTTION HEAD SCREW 2

M6x16 (Lenkschlof3)

M6x16 (STEARING LOCK)



F-10 LENKER / HANDLE BAR

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY
F10-54 8031490000  Spiegel rechts RIGHT MIRROR 1
F10-55 8031489000  Spiegel links LEFT MIRROR 1
F10-58 8032452000  Lenkstange SHAFT, STEERING 1
F10-59 8033002000  Schraube BOLT 2
F10-63 8031492000 Kontrolleuchte PILOT LAMP, DIRCTION LIGHT (##£ 2
F10-64 8031493000 Kontrolleuchte PILOT LAMP, FAR LIGHT 1
F10-65 8031494000 Kontrolleuchte PILOT LAMP, POSITION 1
F10-67 8032451000 [ enkergriff HANDLE BAR 5
F10-68 8032520000  Schaltereinheit, neu SWITCH ASSY (ON-ROAD) 1
8031478000 Schaltereinheit 1
F10-69 8031453000 Schlauch TUBE 2



F-11 GEPACKTRAGER VORN & HINTEN / FRONT & REAR RACK

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY
F11-02 8033206000 Schraube BOLT M8*1.25%16L 10
F11-03 8032461000  Trager vorn SUPPORT, FRONT 1
F11-04 8032462000  Stopfen PLUG 8
F11-05 8032463000  Gepackbriicke vorn RIGG 1
F11-06 8033208000 Schraube BOLT M8*1.25*20L 12
F11-08 8033195000  Schraube BOLT M6*1.0*16L 6
F11-09 8032464000  Trager hinten SUPPORT, REAR 1
F11-10 8033205000  Schraube BOLT M8*1.25*14L 2
F11-14 8032465000  StoRstange hinten REAR BUMPER 296L 1
F11-16 8032466000  Abdeckung StoBstange vorn COVER, FRONT BUMPER 1
F11-17 8032467000  Batteriegummi RUBBER BATTERY 4
F11-20 8032468000  Biigel RAIL 2
F11-21 8032466000  StoRstange vorn FRONT BUMPER 1
F11-22 Kein Ersatzteil NO SPARE PART

F11-25 8031513000  Gliihlampe BULB, BIG LIGHT 12V-35W 2
F11-26 8031514000  Gliihlampe, Standlicht BULB, POSITION LIGHT 12V-5W 2
F11-29 8031516000  Glilhlampe Blinker BULB, DIREKTION LIGHT 12v-10w 4
F11-30 8031515000  Blinkleuchte, orange DIRECTION LIGHT 4
F11-31 8033062000  Schraube SCREWS, ORENTION LGIHT ~ M5*0.8*10 4
F11-33 8032472000  Kennzeichenhalter NUMBER PLATE 1
F11-34 8033030000  Schraube BOLT M6*L16 2
F11-35 8033103000  Mutter NUT M6*1.0 4
F11-36 8032473000  Reflektor REFLECTOR TYC 91-1040-@+M(E 2



F-11 GEPACKTRAGER VORN & HINTEN / FRONT & REAR RACK

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL

NO. PART NO. SIZE QTY
F11-37 8033109000  Mutter NUT M5x0.8 2
F11-39 8032475000  Gepécktrager hinten REAR RACK 1
F11-40 8032746000  Scheinwerfer kpl. (rund) F. LIGHT ASSY (ROUND) 2
F11-41 8032477000  Befestigung Scheinwerfer (rund) FIXED SET, BIG LIGHT (ROUND) 2
F11-49 8033145000 Scheibe WASHER M8 6
F11-50 8033141000 Scheibe WASHER M6 4
F11-51 8032385000 Hiilse METAL SLEEVE 4
F11-52 8032524000 Gummibuchse RUBBER SLEEVE 4



F-12 ELEKTRISCHE ANLAGE / MAIN WIRE

NR. TEILNUMMER  BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL
NO. PART NO. SIZE QTY
F12-02' 8032478000 Batterie BATTERY 12AV12HR 1
F12-03 8032488000 Massekabel GROUND CABLE 1SET
F12-04 8032489000 Pluskabel PLUS CAB;E 1
F12-05 8032490000 Halteband Batterie RUBBER BAND, BATTERY 1
F12-07 8032491000 Zwischenlage SPONGE, ANTI-VIBRATION 100*75*10 1
F12-08 8032492000 Zwischenlage SPONGE, ANTI-VIBRATION ~ 150*75*20 1
F12-09 8032493000 Sicherung FUSE 10A 1
F12-10 8032494000 Sicherung FUSE 5A 1
F12-11 8032165000 Ziindbox C.D.| UNIT ASSY,C.D.I 1
F12-12 8032166000 Gleichrichter / Regler REG.RECT.COMP 1
F12-13 8032167000 Anlasserrelais SWITCH ASSY,STARTER MAG 1
F12-14 8032168000 Zindspule COIL COMP,(C.D.)IGN 1
F12-15 8033090 Mutter NUT M6 2
F12-16 032486000 Kabelbaum MAIN WIRE ASSY 1
Kabelbaum MAIN WIRE ASSY UK 1
F12-17 8032495000 Kabel TRANSFER WIRE, BIG LIGHT 1
F12-18 8032496000 Kabel TRANSFER WIRE, SMALL LIGHT 2
F12-19 8031530000 Blinkrelais RELAY 1
F12-20 8031531000 Signalhorn TRUMPET 1
F12-21 8033207000 Schraube SCREWS 1
F12-23 8032523000 Kabelbaum MAIN WIRE,(OIL COOLING) 1
F12-25 8032521000 Sensor SENSOR, FAN (OIL COOLING) 1

F12-26 8032522000 Kontrollbox CONTROL BOX, LIGHT OF FAN 1



NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL

NO. PART NO. SIZE QTY
F14-02 8031616000 Achse FIXED AXLE, REVERSE 1
F14-03 8031617000 Stift FIXED PIN w3.1*8 3
F14-04 8031618000 Schlauch COVER TUBE, REVERSE 1
F14-05 8033344000 Stift SPRING PIN W6*12*1.2t 1
F14-06 8031619000 Feder SPRING, REVERSE 1
F14-07 8032367000 Hebel REVERSE BAR 1
F14-08 8031621000 Platte PLATE, REVERSE 1
F14-09 8032371000 Feder SPRING, REVERSE WIRE 1
F14-11 8032372000 Seilzug WIRE, REVERSE 1
F14-12 8031624000 Griff f. Ganghebel HEAD, REVERSE BAR 1
F14-13 8033345000 Stift SPRING PIN w5*50*1.0t 1
F14-14 8033346000 Mutter NUT M12 1
F14-15 8033159000 Scheibe WASHER w12 w21*2t 1
F14-16 8033347000 Scheibe WASHER w5 p8*1t 6
F14-17 8033348000 Schraube SCREWS M5*0.8*16 3

2

F14-18 8033141000 Scheibe WASHER



F-14 OLKUHLUNG / OIL COOLING SYSTEM

NR. TEILNUMMER  BEZEICHNUNG DESCRIPTION ABMESSUNG ANZAHL

NO. PART NO. SIZE QTY
F15-01 8032531000 Olkiihler OIL COOLING MACHINE 8 LINES 1
F15-02 8032532000 Schlauch TUBE, OUTPUT 1
F15-03 8032533000 Schlauch TUBE, ENTER 1
F15-04 8033052000 Schraube SCREW ( ENGINE) M12*1.5 2
F15-05 8032534000 Schraube SCREW (OIL COOLING MACHINEM12*1.25 2
F15-06 8033155000 Scheibe WASHER M12 8
F15-08 8032522000 Kontrollbox CONTROL BOX, FAN 1
F15-11 8032535000 Signalleuchte, Olstand SIGNAL LIGHT, OIL STRESS 1
F15-12 8032536000 Schalter SWITCH, STRESS 0.35 bar on 1
F15-13 8032384000 Gummi RUBBER, ANTI VIBRATION 4
F15-14 8032385000 Hilse METAL SLEEVE 4
F15-15 8033191000 Schraube BOLT M6*L25 4



ERSATZTEILLISTE
SPARE PARTS LIST

MZ ATV BISON 175
MOTOR

MZ ATV BISON 175
ENGINE

MOTORRAD- UND ZWEIRADWERK GMBH
05/2004






E-01 ZYLINDER, ZYLINDERKOPF / CYLINDER, CYLINDER HEAD

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ANZAHL
NO. PART NO. QTY
E-01-05 8032001000 Deckel, Zylinderkopf COVER, CYLINDER HEAD 1
E-01-06 8032002000 Dichtung, Zylinderkopf PACKING,CLINDER HEAD 1
E-01-08 8033017000 Sechskantschraube 8x79 BOLT,HEX 8*79 1
E-01-09 8033112000 Mutter, Zylinderkopf NUT,CYLINDER HEAD 4
E-01-10 8033137000 Dichtscheibe 6mm WASHER,SEALING 6mm 1
E-01-11 8033144000 Dichtscheibe 8mm WASHER,SEALING 8mm 1
E-01-14 8033008000 Sechskantschraube 6x12 BOLT,HEX. 6X12 1
E-01-15 8033028000 Sechskantschraube 6x22 BOLT 6X22 2
E-01-19 8033103000 Mutter 6mm NUT, 6MM 2
E-01-20 8033153000 Scheibe 12mm WASHER, PLAIN 12MM 2
E-01-21 8033196000 Flanschschraube 6x28 BOLT, FLANGE 6X28 3
E-01-23 8032003000 Paf3hilse 10x20 DOWEL PIN 10X20 3
E-01-24 8032004000 Zindkerze NGK D-8EA SPARK PLUG (NGK D-8EA) 1
E-01-29 8032005000 Zylinder -168 CYLINDER 1
E-01-30 8032006000 ZylinderfufRdichtung -150,168 GASKET, CYLINDER 1
E-01-32 8032007000 Zylinderkopf(168)(12,27,34-36) CYLINDER HEAD 1
E-01-33 8032008000 Zylinderkopfdichtung-150,168 GASKET, CYLINDER HEAD 1
E-01-37 8033080000 Stiftschraube 6x72 BOLT, STUD 6X62 2
E-01-38 8032009000 Dichtung Ansaugflansch GASKET, INSULATOR 2
E-01-40 8032010000 Vergaserflansch 38 INSULATOR, CARB.COMP 1
E-01-41 8033011000 Oldichtung OIL SEAL 1
E-01-42 8033111000 Flanschmutter 8mm NUT, FLANGE 8MM 1
E-01-43 8033081000 Stiftschraube 8x22 BOLT, STUD 8X22 1
E-01-44 8031225000 Dichtring GASKET 4
E-01-45 8033251000 O-Ring10x1.6 (SI) O-RING, 10*1.6 1
E-01-46 8032013000 Vergaserflansch (Al) INSULATOR, CARB.COMP(AL) 1
E-01-47 8033351000 Stiftschraube 7x35xS15 STUD BOLT, 7X35XS15 4



E-02 NOCKENWELLE, VENTILE / CAMSHAFT, VALVE

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ANZAHL
NO. PART NO. QTY
E-02-01 8032020000 Ventilschaftdichtung VALVE SEAL 2
E-02-02 8032021000 Flhrung fir StéRelstange GUIDE, PUSH ROD 1
E-02-04 8032022000 Kipphebelhalter ROCKER ARM HOLDER 1
E-02-05 8032023000 NockenstoRel CAM FOLLOWER 2
E-02-06 8032024000 Welle, NockenstoRel SHAFT, CAM FOLLOWER 1
E-02-08 8032025000 Feder, Nockenwelle SPRING, CAM SHAFT 1
E-02-09 8032026000 Federhalterplatte PLATE, SPRING STOPPER 1
E-02-13 8032027000 Ventilfeder auf3en VALVE SPRING, OUTER 2
E-02-14 8032028000 Ventilfeder innen VALVE SPRING, INNER 2
E-02-15 8032029000 Federteller RETAINER, VALVE SPRING 2
E-02-16 8032030000 Ventilfederauflage aul’en SEAT, VALVE SPRING OUTER 2
E-02-17 8032031000 Ventilfederauflage innen SEAT, VALVE SPRING INNER 2
E-02-18 8032032000 Ventilkegelstlick COTTER, PIN 4
E-02-19 8032033000 StoReleinstellschraube SCREW, TAPPET ADJUSTING 2
E-02-20 8033016000 Schraube fiir Kipphebel BOLT, FRONT BRAKESTOPPER # 2
E-02-21 8033088000 Mutter fir StoReleinstellschraube  NUT, TAPPET ADJUSTER 2
E-02-22 8033144000 Dichtscheibe 8mm WASHER, SEALING 8MM 3
E-02-23 8033154000 Wellscheibe 12mm WASHER,WAVE 12MM 1
E-02-24 8033160000 Anlaufscheibe 14mm WASHER, THRUST 14MM 1
E-02-25 8033258000 O-RING 20x2.5 O-RING 20X2.5 1
E-02-26 8033256000 O-RING17.0%2.5 O-RING 17X2.5 1



E-02 NOCKENWELLE, VENTILE / CAMSHAFT, VALVE

e E01-42 50

«l)
)

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ANZAHL
NO. PART NO. QTY
E-02-27 8033022000 Flanschschraube 6x12 BOLT, FLANGE SH.6X12 1
E-02-28 8032034000 Nockenwellenrad CAMSHAFT 1
E-02-29 8032035000 Stolelstange-168 ROD, PUSH 2
E-02-30 8032036000 Einlassventil VALVE, INLET 1
E-02-31 8032037000 Auslassventil VALVE, EXHAUST 1
E-02-32 8032038000 Welle Nockenwellenrad SHAFT, CAM GEAR 1

1

E-01-35 8032039000 Zyl.kopf Kompl. CYLINDER HEAD, ASSY



E-03 KURBELGEHAUSE RECHTS / CRANKCASE, RIGHT

20

|

R v )
Qz:{% 13 .@Q}E
‘{ 4 13

13

R '
S
13 13 30 57

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ANZAHL
NO. PART NO. QTY
E-03-02 8032044000 Dichtung fiir Gehausedeckel GASKET, R. CRANKCASE COVER 1
E-03-04 8032043000 Olstandsanzeige GAUGE,OIL LEVER 1
E-03-05 8032042000 Kupplungshegel LEVER,CLUTCH 1
E-03-06 8032041000 Feder fir Kupplungshebel SPRING, CLUTCH LEVEL 1
E-03-07 8032048000 Nocken CAM, CLUTCH LIFTER 1
E-03-11 8033249000 O- ring 6.8x1.9 O-RING,6.8*1.9 1
E-03-12 8033257000 O- Ring 18*3 0O-RING,18*3 1
E-03-13 8033036000 Flanschschraube 6x40 BOLT, FLANGE SH. 6X40 10
E-03-14 8033039000 Flanschschraube 6x50 BOLT, FLANGE SH. 6X50 1
E-03-16 8032049000 Splint 2.0x15 PIN, SPLIT 2.0X15 1
E-03-17 8032050000 Pal3hilse 8x14 PIN A, DOWEL 8X14 2
E-03-18 8032172000 Oldiise 5mm ORIFICE,A OIL 5mm 1
E-03-19 8032051000 OImRstab komplett GAUGE, ASSY, OIL LEVEL 1
E-03-20 8032052000 Kupplungshebel kompl. LEVEL COMP., CLUTCH 1
E-03-22 8032045000 Deckel rechts, schwarz COVER COMP. R. CRANKCASE (b 1
E-03-26 8032170000 Oldichtring, 28 OIL SEAL, 28 1
E-03-27 8032173000 Stopfen PLUGE,CONE TYPE6*7 1
E-03-30 8032171000 Oldichtring, 15 OIL SEAL, 15 1



E-04 OLPUMPE / OIL PUMP

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ANZAHL
NO. PART NO. QTY
E-04-01 8032055000 Olpumpe komplett-17 OIL PUMP ASSY 1
E-04-06 8032056000 Antriebsrad Olpumpe 39 Z GEAR,OIL PUMP DRIVE (39T) 1
E-04-09 8032057000 Welle fiir Olpumpe SHFT ,OIL PUMP 1
E-04-10 8032058000 Offiltereinheit ROTOR COMP. OIL FILTER,ASSY 1
E-04-11 8032059000 Deckel fiir Offilterrotor CAP,OIL FILTER ROTOR 1
E-04-14 8033168000 Befestigungsscheibe Rotor WASHER,LOCK FILTER ORTOR 1
E-04-15 8032060000 Dichtung GASKET,OIL FILTER ROTOR CAP 1
E-04-16 8032061000 Primarantriebsrad (18T) GEAR, PRIMARY DRIVE(18T) 1
E-04-17 8033076000 Flachkopfschraube 6x30 SCREW, FLAT 6X30 2
E-04-18 8033098000 Sicherungsmutter 16mm NUT, LOCK 16MM 1
E-04-19 8033250000 O-Ring 9.4x2.4 O-RING 9.4X2.4 2
E-04-20 8033075000 Sechskantschraube 5x20 BOLT,HEX 5*20 2
E-04-22 8033064000 Schraube 5x12 SCREW,OVAL 5*12 3
E-04-29 8032062000 Offilterrotor ROTOR COMP, OIL FILTER 1



E-05 KUPPLUNG / CLUTCH

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ANZAHL
NO. PART NO. QTY
E-05-01 8032065000 Kupplungskorb OUTER COMP,CLUTCH 1
E-05-02 8032066000 Mitnehmer CENTER ,CLUTCH 1
E-05-03 8032067000 Belaglamelle DISK,CLUTCH FRICTION 5
E-05-04 8032068000 Innenlamelle PLATE,CLUTCH 4
E-05-05 8032069000 Druckplatte PLATE,CLUTCH PRESSURE 1
E-05-06 8032070000 Ausrucker PLATE,CLUTCH LIFTER 1
E-05-07 8032071000 Fahrung fur Ausricker PIN, CLUTCH LIFTER GUIDE 1
E-05-08 8032072000 Druckstange ROD, CLUTCH LIFTER 1
E-05-09 8033283000 Scheibe 20um WASHER,B SPLINE 20MM 1
E-05-10 8033198000 Flanschschraube6X22 BOLT,FLANGE 6*22 4
E-05-11 8032073000 Sprengring 20 mm CIR CLIP, 20MM 1
E-05-13 8032074000 Kupplungsfeder SPRING,CLUTCH 5
E-05-14 8033284000 Radialrillenlager 6001 BEARING, RADIAL BALL 6001 1
E-05-19 8032075000 Kupplung komplett CLUTCH, ALL(CG150,168) 1



E-06 KURBELGEHAUSE LINKS, ANLASSER / CRANKCASE L.H., STARTER MOTOR

33
23 \%
3 V>—23

*

33
33

33

34

T
25 Yo
N 33 #

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ANZAHL
NO. PART NO. QTY
E-06-01 8032081000 Gehausedeckel links COVER, L. CRANKCASE 1
E-06-03 8032082000 Deckel flir Zwischenrad COVER, REDUCTION 1
E-06-05 8032083000 Dichtung fiir Gehausedeckel links GASKET, LEFT CRANKCASE 1
E-06-06 8032084000 Starterrad GEAR COMP., STARTER 1
E-06-07 8032085000 Halteblech PLATE SET, GEAR 1
E-06-08 8032086000 Starterkupplung-Einheit STARTING CLUTCH OUTER ASS 1
E-06-09 8032100000 Anlasserzwischenrad GEAR, REDUCTION 1
E-06-10 8032087000 Welle f. Starterrad, kpl. SHAFT, STARTER GEAR 1
E-06-12 8032088000 Anlasser komplett MOTOR ASSY, STARTER 1
E-06-13 8032089000 Welle m. Starterrad SHAFT, STARTER GEAR 1
E-06-14 8032090000 Klemme Kabelbaum CLAMPER, WIRE HARNESS 1
E-06-15 8032101000 Leerlaufschalter CONTACT COMP. NEUTRAL SWI 1
E-06-16 8032091000 Stellring SWITCH RING 1
E-06-17 8033001000 Schraube 8x18 BOLT, SOCKET 8X18 3
E-06-18 8033049000 Stellschraube BOLT, ROTOR SETTING 10*35 1
E-06-19 8032092000 Kappe, 14 mm CAP, A.C.G.14MM 1
E-06-20 8032093000 Kappe, 30 mm CAP, 30MM 1
E-06-21 8033148000 Scheibe 10.5 WASHER, 10.5MM 4
E-06-22 8033352000 Nadellager NEEDLE BEARING, HK-1010 2
E-06-23 8033027000 Flanschschraube 6X20 BOLT, FLANGE, SH 6X20 3
E-06-25 8033259000 O- Ring 27.4X2.4 O-RING 27.4X2.4 1



E-06 KURBELGEHAUSE LINKS, ANLASSER / CRANKCASE L.H., STARTER MOTOR

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ANZAHL
NO. PART NO. QTY
E-06-26 8033254000 O- Ring 13.8X2.5 O-RING 13.8X2.5 1
E-06-27 8033353000 O- Ring 7x1.7 O-RING 7X1.7 1
E-06-28 8033263000 O- Ring 63X3.0 O-RING 63X3.0 1
E-06-29 8033065000 Panheadschraube 5X16 SCREW, PAN 5X16 2
E-06-30 8033006000 Sechskantschraube 5X25 BOLT, HEX 5X25 3
E-06-31 8032094000 Pallhilse 10X14 PIN A, DOWEL 10X14 2
E-06-32 8033033000 Flanschschraube 6X28 BOLT, FLANGE 6X28 2
E-06-33 8033036000 Flanschschraube 6X40 BOLT, FLANGE 6X40 5
E-06-34 8033039000 Flanschschraube 6X50 BOLT, FLANGE 6X50 2
E-06-36 8033030000 Flanschschraube 6X25 BOLT, FLANGE 6X25 1
E-06-37 8033022000 Flanschschraube 6X12 BOLT, FLANGE 6X12 2
E-06-39 8032095000 Rotor, kompl. FLYWHEEL COMP. 1
E-06-41 8032102000 Starterkupplung STARTING CLUTCH OUTER CON 1
E-06-42 8032103000 Feder, Rolle Starterkupplung SPRING, STARTING CLUTCH RO 3
E-06-43 8032080000 Filihrung, Rolle Starterkupplung CAMP,STARTING CLUTCH ROLL 3
E-06-44 8032096000 Rolle 10.2.*11.5 ROLLER,10.2*11.5 3
E-06-45 8032124000 Anlasserzwischenrad, kpl. GEAR COMP. REDUCTION 1
E-06-46 8032175000 Welle f. Starterrad SHAFT REDUCTION GEAR 1
E-06-47 8032176000 Stift KNOCK PIN 3*5.2 1
E-06-48 8032177000 Startermotor kpl. MOTOR COMP.STARTER 1
E-06-49 8032178000 Leergangschalter-Einheit CONTACT ASSY, NEUTRAL SwI1 1
E-06-52 8032179000 Klemme TERMINAL SET 1
E-06-57 8032098000 Lichtmaschine A.C.G.ASSY 1
E-06-62 8032099000 Stator STATOR COMP. 1



E-07 KURBELGEHAUSE / CRANKCASE (OIL COOLING)

10

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ANZAHL
NO. PART NO. QTY
E-07-05 8032069000 Kupplungsdruckplatte PLATE,CLUTCH PRESSURE 1
E-07-06 8032070000 Kupplungsplatte PLATE,CLUTCH LIFTER 1
E-07-07 8032071000 Stift f. Kupplungsplatte PIN,CLUTCH LIFTER GUIDE 1
E-07-08 8032106000 Filter SCREEN, BEARING PUSH 1
E-07-09 8032107000 Feder fir Olfilter SPRING, OIL FILTER 1
E-07-10 8032108000 Entluftungsschlauch TUBE, BREATHER 1
E-07-11 8032073000 Sicherungsring, 20mmm CIR CLIP,20MM 1
E-07-12 8032109000 Halter fir Kupplungsseilzug HOLDER, CLUTCH WIRE 1
E-07-13 8033074000 6X95 SCREW, PAN 6X95 1
E-07-15 8033082000 Stiftschraube 8X130 STUD, B CYLINDER 8X130 4
E-07-16 8033245000 Sechskantschraube 6X55 BOLT, HEX 6X55 1
E-07-17 8033138000 Dichtring 6mm WASHER, SEALING 6MM 1
E-07-18 8033279000 Radialdichtring 34X50X7 OIL SEAL, 34X50X7 1
E-07-19 8033268000 Radialdichtring14X28X7 OIL SEAL, 14X28X7 1
E-07-20 8033262000 O- Ring 35X3 O-RING, 35X3 1
E-07-21 8033253000 O- Ring 3X2.5 O-RING, 13*25 1
E-07-22 8033052000 OlablaRschraube 12mm BOLT, DRAIN PLUG 12MM 1
E-07-23 8033073000 Panheadschraube 6X50 SCREW, PAN 6X50 9



E-07 KURBELGEHAUSE / CRANKCASE (OIL COOLING)

10

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ANZAHL
NO. PART NO. QTY
E-07-24 8033155000 Dichtring 12mm WASHER, DRAIN PLUG 12MM 1
E-07-25 8032110000 PaRhiilse 10X14 PIN A, DOWEL 10X14 4
E-07-26 8033199000 Flanschschraube 6X25 BOLT, FLANGE 6X25 1
E-07-27 8033304000 Nadellager HK-1512 NEEDLE BEARING, HK-1512 1
E-07-28 8032111000 Verbindungsschlauch Joint breather tube 1
E-07-29 8032116000 Olduse 4*8 ORIFICE , B OIL 4*8 1
E-07-30 8032173000 Stopfen 6*7 R PLUG, CONE TYPE 6*7(R) 3
E-07-31 8032117000 Stopfen 6*7 L PLUG , CONE TYPE 6*7(L) 1
E-07-32 8032118000 Oldiise 4*18 ORIFICE , B OIL 4*18 1
E-07-33 8032112000 Halteeinheit HOLDER ASSY, PUSH PLUG 1
E-07-36 8032113000 Motorengehause rechts CRANKCASE COMP. R. 1
E-07-37 8032114000 Motorengehéause links CRANKCASE COMP. L. 1
E-07-38 8032115000 Dichtung fir Gehause GASKET, CRANKCASE 1
E-07-40 8032105000 Kappe fur Ventileinstellung HOLE CAP, TAPPET ADJUSTING 1
E-07-41 8032510000 Schalter, Lufter SWITCH, FAN 1
E-07-42 8033254000 O-Ring O-RING 1



E-08 KURBELWELLE, KOLBEN / CRANKSHAFT, PISTON

6 4
NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ANZAHL
NO. PART NO. QTY
E-08-05 8032121000 Scheibenfeder 14X2.5 WOODRUFF, KEY 14x2.5 1
E-08-06 8032122000 Drahtsprengring15mm CLIP, PISTON PIN 15MM 2
E-08-07 8033354000 Kugellager V4 63/28 BEARING,BALL RADIAL V4 63/28 1
E-08-08 8033355000 Kugellager LUA 63/28 BEARING,BALL RADIAL LUA 63/2¢ 1
E-08-09 kein et GEAR TIMING DRIVE 1
E-08-10 8032181000 Nockenwellen-/Steuerrad-Set CAMSHAFT/TIMING GEAR SET
E-08-11  kein et ROD,CONNECTING 1
E-08-12  kein et CRANKSHFT COMP,R 1
E-08-13  kein et CRANKSHFT COMP,L 1
E-08-14  kein et PIN,CRANK 1
E-08-15 kein et BEARING,CON-ROD L,END 1
E-08-16 8032123000 Kurbelwelle CRANKSHAFT COMP. 1
E-08-17 8032124000 Kolbenringsatz RING PISTON ASSY 1
E-08-18 8032125000 Kolben PISTON 1
1

E-08-19 8032126000 Kolbenbolzen PIN, PISTON



E-09 GETRIEBE / TRANSMISSION

3

. . 6
~_ N
\2 32

43
14 38
107 ~_ ~ %
b 30 51 an
B, T~
\ 37 -
. 6
\33 % 15
gy,

NR. TEILNUMMER  BEZEICHNUNG DESCRIPTION ANZAHL
NO. PART NO. QTy
E-09-01 8032156000 Abtriebswelle (13T) MAIN SHAFT, TRANSMISSION(13T) 1
E-09-02 8032157000 Antriebswelle COUNTER SHAFT, TRANSMISSION 1
E-09-03 8032127000 Antriebsrad niedriger Gang ??(36T COUNTER SHAFT,LOW GEAR(36T 1
E-09-04 8032128000 Zahnrad 2. Gang (18T) GEAR,M.S.SECOND(18T) 1
E-09-05 8032129000 Zahnrad 2. Gang (31T) GEAR,C.S.SECOND(31T) 1
E-09-06 8032130000 Zahnrad 3. Gang (22T) GEAR,M.S.THIRD(22T) 1
E-09-07 8032131000 Zahnrad 3. Gang (28T) GEAR,C.S.THIRD(28T) 1
E-09-08 8032132000 Zahnrad 4. Gang (25T) GEAR,M.S.FOURTH(25T) 1
E-09-09 8032133000 Zahnrad 4. Gang (25T) GEAR,C.S.FOURTH(25T) 1
E-09-10 8032134000 Zahnrad(19T) GEAR COMP,STARTER(19T) 1
E-09-12 8032135000 Zahnrad (29T) GEAR ,IDLE STARTER(29T) 1
E-09-14 8032136000 Buchse A, Zahnrad COLLAR A,GEAR 1
E-09-15 8032137000 Buchse B, Zahnrad COLLAR B,GEAR 1
E-09-16 8032138000 Buchse Losrad Anlasser? COLLAR,IDLE STARTER GEAR 1
E-09-18 8032139000 BuchseC-L COLLAR,C-L 1
E-09-27 8033164000 Anlaufscheibe 15mn WASHER, THRUST 15mm 1
E-09-28 8033164000 Anlaufscheibe15mn WASHER, THRUST 15mm 1
E-09-29 8033167000 Anlaufscheibe WASHER, THRUST 16.5mm 2



E-09 GETRIEBE / TRANSMISSION

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ANZAHL
NO. PART NO.

E-09-30 8033172000 Anlaufsscheibe20mm WASHER A, THRUST 20mm 1
E-09-32 8033173000 Anlaufsscheibe 20mm WASHER, THRUST 20mm 1
E-09-33 8033174000 Scheibe 20mm WASHER,SPLINE 20mm 3
E-09-36 8033127000 Sprengring 25mm CIR CLIP,25mm 1
E-09-37 8033126000 Einstellring 20mm SET RING,20mm 3
E-09-38 8033272000 Radialdichtring 20x34x7 OIL SEAL , 20*34*7 1
E-09-43 8033301000 Radialrillenlager 6006 BEARING, RADIAL BALL 6006 1
E-09-44 8033295000 Radialrillenlager 6204 BEARING, RADIAL BALL 6204 1
E-09-45 8033286000 Radialrillenlager 62022 BEARING, RADIAL BALL 6202ZE 1
E-09-51 8032141000 Antriebswelle komplett (5 1:0.88) SHAFT ASS'Y,MAIN TRANSMISSIO 1
E-09-52 8032142000 Antriebswelle komplett (51:0.88) SHAFT ASS'Y,COUNTER TRANSMI 1



E-10 SCHALTWALZE, SCHALTWELLE / GEARSHIFT DRUM, SPINDLE

B 1
13
1?7
;f%d .

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ANZAHL
NO. PART NO. QTY
E-10-01 8032145000 Schaltgabel rechts FORK, R. GEAR SHIFT 1
E-10-02 8032146000 Schaltgabel Mitte FORK, CENTER GEAR SHIFT 1
E-10-03 8032147000 Schaltgabelwelle SHAFT, GEAR SHIFT FORK GUID 1
E-10-06 8032148000 Arretierhebel STOPPER COMP., GEAR SHIFTC 1
E-10-07 8032149000 Feder fur Arretierhebel SPRING, SHIFT DRUM STOPPER 1
E-10-08 8032150000 Schaltwelle SPINDLE COMP., GEAR SHIFT 1
E-10-09 8032158000 Schaltplatte PLATE,GEAR SHIFT 1
E-10-10 8032182000 Feder SPRING GEAR SHIFT PLATE 1
E-10-11 8032183000 Rickzugsfeder SPRING GEAR SHIFT RETURN 1
E-10-12 8032151000 Leergangarretierung ROTOR, NEUTRAL SWITCH 1
E-10-13 8033356000 Anlaufscheibe 14mm WASHER, THRUST 14mm 2
E-10-14 8033009000 Sechskantschraube 6X20 BOLT, HEX 6X20 1
E-10-15 8033013000 Sechskantschraube6X25 BOLT, HEX 6X25 1
E-10-16 8032184000 Sprengring 12 CIR CLIP,EXTERNAL 12 1
E-10-17 8032185000 Sprengring 14 CIR CLIP,EXTERNAL 14 1
E-10-18 8032152000 Roller 4X10 ROLLER, 4X10 1
E-10-19 8032153000 Schaltgabel links FORK, L. GEAR SHIFT 1
E-10-22 8032154000 Schaltwalze DRUM, GEAR SHIFT 1
E-10-23 8032155000 Schaltstern CAM, GEAR SHIFT(HITACH) 1



E-11 VERGASER / CARBURATOR

Z
L by
“\5
= G-

NR. TEILNUMMER BEZEICHNUNG DESCRIPTION ANZAHL
NO. PART NO. QTY
E-11-01 8032161000 Vergaser CARBURETOR 1
E-11-02 8032186000 Hauptdise #105 MAIN JET , #105 1
E-11-03 8032187000 Nadelventil NEEDLE VALVE 1
E-11-04 8032188000 Schwimmer FLOAT 1
E-11-05 8032189000 Nadel (F2348F) NEEDLE (F2348F) 1
E-11-06 8032190000 Nadelventilkolben NEEDLE VALVE PISTON 1
E-11-07 8032191000 Leerlaufduse #38 SLOW JET , #38 1
E-11-08 8032192000 Nadelhalter NEEDLE SEAT 1






